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(Numero) Number 
(Fecha) Date 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(\CCORDl\<, TO t \ l i i Z ~ . l  1 )  IBt 11, 
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W E  CERTIFY THAT THE PRODUCT LlSTED BELDW WAS DESIGNED. MANUFACTURED AND TESTED ACC'ORDING T O  O l i R  QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONC OK MORE O F  THE 

FOLLDWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTAW ABAJO FUE DISEflADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUlSllUS ESTABLECIDOS EN UNO O MAS DE LOS SlGlllENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE WSPECTION AND TESTMG API 6 D  - PLPELINE VALVES - GATE. PLUG. BALL AND CHECK 
AP1599 - METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 

~ ~ 

. A \ ~ I B I o - I L  - N ( ' E  T O  FA('E .A\D EXD TO CND DI\Il.NSIDNS O t  \'Al V t S  

.&\S1 816-34 - \ 'AL\ 'LI - FL.\XúED. THRC?I>CI> .\SI) Wt l . l> l \G  t N D S  
MSS-SP6I - PRESSURE TESTMG O F  STEEL VALVES 

Part No. ACOllA16MAA7900000 
(Código) 

Description 2" Fig. 5202 F 3HF+HF WCB, API TRIM NO. 16 790000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE MANUFACTUREDTO MEET LOW FUGITIVE EMISSION (50 PPM'S W l &  NACE SERWCE MR-01-75íVALVULA 
SUMINISTRADA CON CONTROL DE BAJAS EMISIONES FUGITNAS 50 PPM'S MAX.)Y PARA SERVICIO NACE MR-01-75 ) 

PRESSCRE TEST SIDE LWX, 

PRI E B b  Ut PRLTIUX 1 2 

HYDROSTATIC ( P S ~  
(HIOROSTATICA) 

PNEUMATIC (PSI) 
NFIIMATlrdil 

FACIO-21 REV 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

450 450 N A  N A  

80 80 

MECHANICAL TESTS MEC*NICAS) 

TENS VIELD ELG RED BHN 

KPSI m 1  Y- % 
c IST ~ N D  ~ R D  AVG 

75.69 42 .78  32 53 1 5 8  

72.79 39.30 35 49 1 5 5  

104 .26  69.02 26 4 9  229 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUlMICA (%) 

ITEM HEAT No. M$,TE+sAL 
(PU(TE) (COLADA) 

BODY WH15510 ASTMA-216wCB 
CUEIERW 

BONNET WH15867 ASTMA-216,WCB 
BONETE 

WEDGE WH81053. ASTM A-2]7/CAlS 
DISCO 

V C Mn P S Si Ni Cr Mo Cu Cb 
0 .211  0 .957  0.038 0.027 0.424 0.025 0.082 0.040 0 . 0 1 9  0 .004  

Nomlirated lo M o m l i m d o  a) 930 Temoer to (Tem~le al 650 Cwled in air. (Enfriado en aire.) 
0 . 1 8 8  0.908 0.023 0 .013  0.448 0.047 0.041 0.020 0 .019  0 .001  

Nomlizated to Momlizado a) 930 T e m ~ e i  fo (Tem~le al 650 Cooled in ai .  (Enfriado en aire.) 
0 . 123  0 .775 0 .034  0 . 0 1 2  0.548 0 .089  12.940 0 .019  0 . 0 1 0  0 .001 

Nomializado a (Nomlizated to) 955 Temple a (Temosr lo) 630 Cooled in air 


